NAMIBIA UNIVERSITY OF SCIENCE AND

TECHNOLOGY
FACULTY OF ENGINEERING

Department of Civil and Environmental Engineering

Designing of an Equalization Process for Improving
the Performance of the Gammams Water Care Works,
Windhoek, Namibia

Compiled by: Silo Twamanguluka Shino

200822004

Thesis submitted in partial fulfilment of the requirements for the Master of Integrated Water
Resource Management at the Namibia University of Science and Technology, under the
Faculty of Engineering, Department of Civil and Environmental Engineering.

September 2020



DECLARATION

I, Silo Twamanguluka Shino, student number 200822004 hereby declare that the work
contained in this thesis, entitled ‘Designing of an Equalization Process for Improving the
[...]
(Tchobanoglous, Burton, & Stensel, 2003). However, this study focuses on the non-
submerged attached growth trickling filter process as employed at the Gammams Water Care

Works.

The World Economic Forum (WEF) (as cited in Tchobanoglous et al, 2003) outlined that,
trickling filters are often characterised with many disadvantages. These include poorer effluent
quality in terms COD and TSS concentration, greater sensitivity to lower temperatures, odour
production and uncontrolled solid sloughing events which are related more to the specific
process and final humus clarifier designs less than the actual process capabilities. Difficulties
to accomplish the biological removal of nitrogen and phosphorus and high turbidity effluent

are limiting operational capacity for Trickling filters (Tchobanoglous, Burton, & Stensel, 2003).

2.6.3 Tertiary treatment

Tertiary treatment in wastewater is the final cleaning process that improves the wastewater
quality before it is reused, recycled, and/or discharged to the environment. This final treatment
removes remaining pollutant compounds, bacteria, viruses, parasites and eutrophication

enhancement compounds such as nitrogen and phosphorus.

Biological nitrogen removal

To achieve biological nitrogen removal from wastewater, the processes of nitrification,

followed by de-nitrification needs to be employed.

44



Nitrification is the process in which Nitrosomonas bacteria oxidise ammonia to nitrite and
Nitrobacter bacteria in turn oxidise nitrite to nitrate. These microorganisms (bacteria) are
autotrophic, which means they derive their carbon source from carbon compounds, such as
carbon dioxide and bicarbonate. Environmental conditions of pH, alkalinity, temperature,
dissolved oxygen concentration and pollutant loading affect the nitrification process in
activated sludge plants as well. The nitrification process is illustrated in figure 2.4 (Metcalf &

Eddy 2004):

< Aerobic >
NH3 > NO; == NOj3

Autotrophic Bacteria

NH3 a NOz é NO3
Nitrosomonas Nitrobacter

Figure 2. 4: Nitrification process (Snyder & Wyant)

Denitrification is the process in which microorganisms reduce nitrate to nitrite and then nitrite
is further reduced to nitrogen gas. Heterotrophic bacteria normally present in activated sludge
perform this conversion under anoxic conditions, where no molecular oxygen or dissolved
oxygen with sufficient pollutant matter is present. The bacteria derive their oxygen from the
oxygen contained in the nitrate. The nitrogen gas produced will be produced in the form of

nitric oxide (NO), nitrous oxide (N20O) or nitrogen gas (N2) (DEP, 2014).

Furthermore, there are nitrification-denitrification processes. Here the sludge mass normally
is subdivided into two reactors zones in series; the first aerated (to nitrify) and the second
unaerated (to denitrify). The Modified Ludzack-Ettinger (MLE) configuration is an example of

the nitrification-denitrification process. Within this configuration, the first reactor is left

45



unaerated, while the second is aerated. The nitrate generated in the second reactor is
transferred to the first via the underflow and an inter-zone (internal) recycle. In the unaerated
reactor of the MLE configuration (called the primary anoxic reactor), the denitrification takes
place at two simultaneously occurring rates, the first due to the influent readily biodegradable

COD, the second due to the particulate COD derived principally from the influent.

Figure 2.5 gives a schematic diagram of the Modified Ludzack-Ettinger nitrification-

denitrification activated sludge process.

ANOXIC AEROBIC
REACTOR REACTOR

MIXED LIQUOR RECYCLE

WASTE FLOW

SETTLER
INFLUENT

EFFLUENT

SLUDGE RECYCLE s

FIGURE 3.2: Modified Ludzack-Ettinger nitrification-denitrifi-
) cation activated sludge process.

Figure 2. 5: Activated sludge process Nitrate removal in Modified Ludzack-Ettinger
configuration (Snyder & Wyant)

Biological Phosphorus removal

Along with nitrogen, phosphorus is an essential nutrient for aquatic plant growth. In
wastewater, Phosphorus exists in three (3) forms, namely: 1) Orthophosphate; 2)
Polyphosphate (P,07); and 3) Pollutant bound phosphorus. Phosphorus discharges to surface
waters from wastewater treatment plants (and non-point source run-off) can result in the

proliferation of aquatic plants such as algae and others.

Biological phosphorus removal is accomplished by the absorption of phosphates, and

pollutant phosphorus in untreated wastewater into bacterial cell tissue and subsequently

46



removing the cell tissue from the wastewater. Absorbing phosphorus into bacterial cell tissue
is accomplished by subjecting the bacteria to alternating anaerobic and aerobic environments.
In response to the alternating anaerobic and aerobic environments, the bacteria absorb, and
store excess phosphorus compared to their normal metabolic requirements under aerobic

conditions.

2.7 Impact of Regulations on wastewater Engineering and wastewater Management

During the 19" century, the United States of America’'s wastewater Engineering and
Management Regulations only focused primarily on the removal of colloidal, suspended and
floatable materials as well as the treatment of biodegradable materials and pathogenic
organisms present in wastewater (Tchobanoglous, Burton, & Stensel, 2003). These
regulations were later revised to include aesthetic and environmental concerns, which then
became more detailed by including the reduction of Biological Oxygen Demand (BOD), Total
suspended Solids (TSS) and removal of pathogenic organisms at a higher level as well as the

removal of plant nutrients such as Nitrogen and Phosphorus.

In May 1991, the European Union countries accepted the European Directive 91/271/CEE
regarding urban wastewater treatment and environmental water protection (Bloch, 2005). Its
main objective was the efficient protection of rivers, lakes and the coastal and marine waters

against pollution and eutrophication.

47



Table 2.7. 1: European wastewater Treatment standards of urban wastewater as laid down in the
UWWTD (Bldch, 2005).

a) standard provisions

Parameter Value Value
(concentration) (% reduction)

Biological Oxygen Demand BOD. 25 mg/I 70 - 90 %
Chemical Oxygen Demand COD 125 mg/I 75 %

(24 hour average; either concentration or percentage of reduction shall apply)

The Directive provides for mandatory minimum design rules for sewerage
systems as well as treatment plants (minimum design requirement = highest
maximum weekly average load throughout the year).

b) additional provisions for ‘sensitive areas’

Parameter Value Value
(concentration) (% reduction)

Total nitrogen

Plants of 10 000 - 100 000 p.e. 15 mg/I

Plants >100 000 p.e. 10 mg/I 70 - 80 %
Total phosphorus

Plants of 10 000 - 100 000 p.e. 2 mg/I

Plants >100 000 p.e. 1 mg/I 80 %

(annual averages, either concentration or percentage of reduction shall apply)

Source: European Union legislation on wastewater treatment and nutrients removal, p.3.

Bloch further outlined that, this directive has improved the quality of big European rivers. This
was achieved, in terms of BOD levels by a reduction of 20-30%, phosphorus concentrations
by 30-40% and Ammonium-Nitrogen (NH4-N) levels by approximately 40%. Though success
has been achieved, Europe has experienced delays in some cases with prevailing discharges
of untreated or insufficiently treated wastewater and in such cases legal enforcement

measures were applied.

The Republic of Namibia adopted the existing South African wastewater Management
Guidelines (461/85) of 1 April 1988, until such time as a proper study has been conducted and

new standards have been formulated. These are outlined in Table 2.7.2 below.

48



Table 2.7. 2: General Standard as laid out in the Government Gazette Regulation R553 of 5 April
1962, in Section 21(1) and 21(2) of the Water Act (Act No 54 of 1956)

Substance/parameter Special Standard
Faecal Coliform (per 100 mL) Nil
Chemical Oxygen Demand (mg/L) 75

pH 55-7.5
Suspended Solids (mg/L) 25
Phosphates (mg/L as P) 2
Nitrogen (mg/L as N) 10

Though Namibia stipulates the above-mentioned standards nationally, discharge of
wastewater into water bodies are not strictly monitored, thus no statistical records are available
indicating whether the standards are adhered to or not. Furthermore, adequate waste
management practices which include the reduction and prevention of waste, as well as
wastewater treatment, disposal and recycling remain a challenge (Rupplel & Schlichting,

2011).

In conclusion, effective laws and regulations including legal enforcement measures determine

the success of any wastewater management system.

2.8 Controlling the Influent of wastewater to the Treatment plant

Wastewater treatment plants are designed to handle a design pollution load and a design flow.
However, these conditions seldom appear in reality especially when influent to the treatment

plant are not controlled.

Generally, influent to a wastewater treatment plant exhibits a wide daily diurnal variation in
both flow rate and pollution load, and such deviations of these parameters cause plant
performance problems (Dold, 1982). Due to these plant performance problems, diurnal
variations led to wide interest in the development and the application of control procedures for

treatment plant operation, namely in-plant or equalization control (Dold, 1982).

49



2.9 The In-plant Control

This is a wastewater treatment plant control procedure whereby efforts are made to attenuate
variations in influent loading rate, where unit processes are controlled separately. This is to
adequately accommodate the cyclic inputs within the treatment plant. This in-plant procedure

has high reliance on the operator’s participation (Dold, 1982).

An example of in-plant control involves aeration control which was probably developed to save

on aeration costs and to improve plant performance using regular Winkler titration results.

The Step-feed procedure is an in-plant control which evolved to accommodate peak loads
along the length of a semi-plug flow reactor in such a manner that the aeration capacity could
be effectively utilized over the plant. The Step-feed activated sludge process provides the
treatment plant with a degree of flexibility. The oxygen requirements are more uniform along
the aeration tank, while temporary problems such as sludge bulking and hydraulic overload
can be adequately handled (Oswaldo, 1987). The author modelled a comprehensive
simulation and design of the Step-feed activated sludge process. It considered an aeration
tank divided into a number of stages and secondary settling. The model consists of several
interacting "sub-models" that simulate the biodegradation of the pollutant wastes, the
thickening of the sludge and clarification of the effluent, with a step-feed plant operating under

steady-state conditions.

In practice, many in-plant control procedures have been applied with reasonable success in

the past, but with heavy reliance on operator participation.

Currently in the market, in-plant control are based on batch sampling (Al-Dasoqi, Alkhaddar,
& Al-Shamma, 2011), where the Sequencing Batch Reactor (SBR) cycles are operated on a
fixed time schedule with an assumption of steady-state flow. This assumption is not accurate

because the wastewater treatment plant is subjected to flow rate and pollution load variations.

50



2.10 Equalization Process

Influents to the wastewater treatment plant exhibits a wide daily diurnal pattern variation in
terms of hydraulic rate and pollutant concentration and subsequently load rate, which in terms
of domestic wastewater is influenced by the water demand return flow (Bolmstedt, 2004).
These wide variations cause plant operation problems which results in inefficiency of the plant
treatment capacity. The wastewater treatment plant drawbacks are in the areas such as
aeration control due to load rate fluctuation, settling tank overloading due to flow rate
fluctuation and over/under aeration which affects settling properties in terms of secondary

sedimentation (clarification) tanks.

Ongerth (1979), in a comprehensive evaluation of equalization in wastewater treatment,
defines equalization as "any facility procedures for minimizing variations in the flow through

treatment plants".

Uniform or near uniform pollutant and hydraulic loading has the potential in reducing the
operational related cost of the plant by means of reducing the aeration capacity as there will
be a more uniform least fluctuating pollutant loading in the influent to be treated. Equalization
has a high influence on improving biological treatment efficiency, especially in terms of
biological removal of Phosphorus and Nitrogen. Primary settling tanks overall removal
efficiency will be improved as well, since only the mean flow rate will be released to PST’s.
Furthermore, equalization allows close to uniform hydraulic and pollutant loading conditions
which gives a more stable environment for biological treatment organisms for improved

stabilization processes.

The introduction of an equalization process and the attenuation of hydraulic and pollutant load
variations allows for subsequent downstream processes to take place under the desired

uniform conditions mentioned.

Specific benefits accruing from flow equalization in activated sludge treatment plant operation
have been identified by a number of authors (La Grega & Keenan, 1974; Wallace, 1968;

Spiegel, 1974; Ongerth, 1979) and also outlined by Dold (Dold, 1982):

51



» Improved performance of primary sedimentation basins and secondary clarifiers.

= Increased capacity of sedimentation and clarification units in existing plants and
specification of smaller units for new plants.

= Improved biological process response through a partial reduction in food/micro-organism
loading peaks.

= Simplified control of in-plant flow rate dependent operations such as chemical dosing and
recycle pumping.

= Lower energy tariff charges by reducing peak power demands for pumping and aeration.

= Lower capital costs by not having to supply the oxygenation capacity to match the peak
load requirement.

= Reduction in shock loading effects by discharging recycled concentrated waste streams
such as digester supernatant and sludge de-watering filtrate to the equalization basin.

= Steady wastewater flow rates have an effect on the return activated-sludge flow rate and
Mixed Liquor Suspended Solids (MLSS) concentrations (Tchobanoglous, Burton, &

Stensel, 2003).

2.10.1 Types of Equalization process

2.10.1.1 Constant Volume Mode process

This is an equalization process whereby fixed hold-up volume is provided for the influent flow,
and concentration variations are attenuated. The rate of outflow from the equalization tank is
always equal to the inflow since the tank is continuously full and flow variations are therefore
not reduced. The constant volume mode of operation thus produces some damping of
pollutant mass loading variations but does not alleviate the problems of uneven flow rate (Dold,

1982).

52



2.10.1.2 Variable Volume Mode

In this process mode of operation, the outflow rate from the equalization basin is regulated,
allowing the tank attenuation to be varied. Both flow and pollutant loading variations are

reduced in the equalization basin.

The two types of physical configuration employed for a variable volume equalization process

are:
o In-line equalization

All the flow passes through the equalization basin to achieve more uniform reduced variations

in pollutant load and flow rate.
o Off- line equalization

In this case, only over-flow above a predetermined influent flow rate is diverted into the
equalization basin. This type of equalization process helps in reducing the pumping
requirements, however in the case of the Gammams Water Care Works, it does not serve any
benefit considering the fact that sequential unit process treatment is by gravity. In this method
of equalization, variations in loading rate can be reduced considerably compared to the plant
[...]
indicative of improvement based on a first stage study only and not exact estimates

whatsoever. It would be appropriate to assess general plant pollutant removal efficiency after

doing extended-period simulations over a period of 1 month or more.

5.2 Recommendations

1.

It is recommended that the City of Windhoek considers the introduction of an inline
equalization process into the Gammams Water Care Works treatment train. The
attenuation capacity can be sized based on a phased approach and facilitating increase

in wastewater influent by increased flow rates over for example a 5-year period.

Also, regarding the provision of equalization attenuation capacity, this could be done in
a phased modular fashion. As indicated in the study, the attenuation recommended if
provided now (5400m?3), could continue to provide a reasonable level of attenuation by
introducing an increase in flow release rate above average by approximately 15% and

still achieve acceptable levels of plant performance.

It is further recommended that decision makers should consider an In-line equalization
process, because this configuration allows all the influent to pass through the
equalization basin, which will dampen the pollutant concentration more effectively. To
avoid settling of suspended solids in the tank, it is recommended that tank agitation in

terms of mechanical stirrer should be implemented.

133



4.

5.

It is further recommended that the existing Humus tanks of the plant be fixed to improve

the treatment performance of the plant.

It is recommended that further studies be done in the following areas:

Conceptualisation and formulation of a graphical analysis approach where variation of
equalization basin release flow rates are considered. Particular focus on accuracy of the
graphically determined attenuation capacity compared to that achieved with numerical
analyses methodologies. Consideration could be given to determining a virtual uniform
equivalent basin release rate such that attenuation capacity estimation equal to results

obtained using a numerical analysis.

Extended period simulations and calibration of the model incorporating both further steady
state and dynamic analyses to replicate current plant effluent quality through

improvements and better approximation of kinetics dynamics of biological processes.

Consideration of recycle of equalization process effluent back to the basin inlet for
determining the potential of achieving improved attenuation together with associated

energy cost and operational implications.

Development of a water management decision making tool for optimal water resource use
particularly relevant to semi-arid areas such as Namibia. This includes compiling an
integrated management model utilising appropriate simulation software to allow for holistic
consideration of the full water cycle of surface water and groundwater resource use and
losses, wastewater collection and treatment and return flow factors, wastewater reuse and

reclamation as well as final disposal options.

134



6. REFERENCES

Akpor, O. B., Otohinoyi, A. D., Olaolu, D. T., & Aderiye, B. I, I. B. (2014). Pollunts in
Wastewater Effluents: Impacts and Remediation. Nigeria: International Journal
of Environmental Research and Earth Science.

Al-Dasoqi, N., Alkhaddar, R. M., & Al-Shamma, A. (2011). Use of Sensors in
Wastewater Quality Monitoring - A Review of Available Technologies. World
Environmental and Water Resources Congress 2011. Liverpool: Liverpool John
Moores University.

American Water Works Association, A. (2017). Standard Methods for the Examination
of Water and Wastewater.

Bigum, K. E. (2012). Performance assessment of a Wastewater Treatment Plant in
Kumasi, Ghana. Norway: University of Life Sciences MDCCCLIX Norwegian.

Bloch, H. (2005). European Union legislation on wastewater treatment and nutrients
removal. Brussels: Foundation for Water Research.

Bolmstedt. (2004). Controlling the Influent Load to Wastewater Treatment Plants.
Lund. Sweden.

DEP, P. (2014). Wastewater Treatment Plant Operator Certification Training. Pa. DEP.

Dold, P. L. (1982). Design and Control of Equalization Tank. University of Cape Town,
Department of Civil Engineering. Cape Town: University of Cape Town.

Dudley, J., & Poinel. (2013). WRc Stoat: Installation and User Guide. Swindon,
Wiltshire: United Kingdom.

Dudley, J., & Poinel, L. (2013). STOAT 5.0. Swindon, Wiltshire: WRc plc.

Eddy, M. &. (2003). Wastewater Engineering, Treatment and Reuse. New York:
McGraw-Hill.

Ekama, D. G., Marais, G., Siebritz, I., Pitman, A., Keay, G., Buchan, L., Smollen, M.
(1984). Theory, Design and Operation of Nutrient Removal Activated Sludge
Processes. Pretoria: COMMISSION, WATER RESEARCH.

EMA. (2007). Environmental Management Act, Act 7 of 2007. Republic of Namibia.
EPA. (2012). Water: Monitoring & Assessment. EPA Home.

EPA. (May 1974). Flow Equalization. In E. Metcalf, Technology Transfer Process
Design Manual for Upgrading of Exisiting Wastewater Treatment Plants (p.
Chapter 3). New York: Inc.

Gijzen, H. (2001). Anaerobes, aerobes and phototrops A winning team for wastewater
management. Water Science and Technology, Vol. 44, no. 8,, 123-132.

ISQ, SINTRA, S., & QUESTOR. (2006). Wastewater Treatment Improvement and
Efficiency in small communities. Life Environment DG.

135



Kalumbu, G., & Nhenesi Kgabi. (2017). The Impacts of Industrial Effluents on River
Quiality: A Case of the Klein Windhoek River, Namibia. Windhoek.

LaGrega, M., & J.D. Keenan. (1974). Journal of the Water Pollution Control
Federation. Effects of equalizing wastewater flows., 123-132.

Lahnsteiner, J., & Lempert, G. (2007). Water management in Windhoek, Namibia.
Water Science and Technology, 441-448.

Lopez, J. S., Burgos, A. J., & Rodriguez , P. U. (2014). Equalization Tank /
Homogenization Tank (FS-PRE-002). A Coruia: IndiTex.

Manderso, T. M. (2018). Determination of the Volume of Flow Equalization Basin in
Wastewater Treatment System. 34-41.

Menge, J. (n.d.). Treatment of Wastewater for Re-use in the Drinking Water System
of Windhoek. Windhoek: City of Windhoek.

Midley, & Stern. (2014). Depth Duration Frequency Diagram for Namibia.

Mikola, A. (2013). The effect of flow equalization and low-rate prefermentation on the
activatedsludge process and biological nutrient removal . Helsinki, Finland:
Aalto University.

Moyo G, L. (2012). Wastewater Production, Treatment and Use in Namibia. Windhoek:
Polytechnic of Namibia.

Murphy, S. (2007). USGS Water Quality Monitoring:General Information on Solids.
City of Boulder: BASIN.

Nathanson, J. A., & Archis Ambulkar. (2012). Technology. Retrieved 01 29, 2019, from
Britannica: http://www.britannica.com/technology/wastewater-treatment

Niekerk, A. v., Seetal, A., Dama-Fakir,, P., Boyd, L., & Gaydon, P. (December 2009).
Guideline Document: Package Plants for the Treatment of Domestic
Wastewater. Cape Town, South Africa: Water Research Commission for
Department of Water Affairs.

NSA, N. S. (2013). Profile of Namibia. Facts, Figures and other fundamental
information.

Ongerth, J. (1979). Evaluation of Flow Equalizations in Municipal
WastewaterTreatment. Washington: Seattle.

Oswaldo, M. (1987). Design of the Step-Feed Activated Sludge Process. Montreal,
Canada: McGill University.

P.L, D. (February, 1982). Design and Control of Equalization Tanks. Cape Town:
University of Cape Town.

Pape, W. (n.d.). White Paper: Nitrification (Ammonia Oxidation) In Wastewater
Treatment Plants. BioScience, Inc.

Pazvakawambwa, G. T. (2018). Water Resources Governance in the Upper Swakop
Basin of Namibia. Windhoek: University of Namibia.

Remigi, E. (2017). West: Modelling and Simulation of Wastewater Treatment Plants.
Kortrijk, Belgium: DHI.

136



Rupplel, O. C., & Schlichting, K. R. (2011). Environmental Law and Policy in Namibia.
Windhoek: Hanns Seidel Foundation Namibia .

Scientific, T. F. (2016). Measuring Suspended Solids in Water/Wastewater. Thermo
Fisher Scientific.

Snyder, R., & Wyant, D. (n.d.). Activated Sludge Process Control: Training manual for
wastewater treatment plant Operators. State of Michigan: State of Michigan:
Environmental Assistance Center.

Tchobanoglous, G., Burton, F., & Stensel, D. (2003). Wastewater Engineering:
Treatment and Reuse/ Metcalf & Eddy Inc - 4th ed. New York: McGraw Hill.

Tschobanglous. (1991b). 1991b. “Chapter 16, Wastewater Reclamation and Reuse”
in Wastewater Engineering Treatment Disposal and Reuse. McGraw-Hill inc. In
Wastewater Reclamation and Reuse (pp. 1137-1193). McGraw-Hill inc.

UNICEF/WHO. (2017). Progress on Drinking Water, Sanitation and Hygiene: 2017
Update. Unicef/Who.

Water and Wastewater Engineering. (n.d.). Retrieved June 11, 2019, from Water
Treatment and Supply and Wastwater Collection, Treatment and Disposal:
https://nptel.ac.in/courses/105104102/index.htm

137



APPENDIX 1: Location of sampling points along the Gammams treatment train.

Process Flow Diagramm for Gammams Water Care Works
Sampling Polnt 1 *S“Wizf Point 2 60-70 %
RawWW [ Screen Grit &= > Sedimeniation pay > Trickling Filter _"‘ Humus Tank [
— b Tank \ humus overflow
26060-m3d’ (ADWF scum 7 amderfow—— . 4000m3/d
' —pfudge .
Sampling Point 3
orimary sfage overiow Evaporation appngran
A40-900-mSi—— 113m3/d . .
400m3/d & v VLSS 1\ m @ m/Samphng Point 3
| ‘-. L . T—Secondary
/ — suglzwﬂa;fm 30-46% Activated Sludge Plant Sedimentation tank &
WAS & —
800m3J/d RAS T 19000{ m3/d
(Evaporation
A sstm3ig) 1. 0GwRP
2, WINGOC

 Digester
I
—2T000m3/d

—7
clarifier
verflow v
B-series Maturation
Ponds

|'II—1——I‘I
1+2=250m 3/
day Thickener
thickener
owew >

Z
thickener sludge
overfigw (Supernatant)
v > .
A-series Ponds

thickengr sludge

.

Undarflow
40m3/h

fter Care Works

Otjlomulse W

Figure 3. 1: Unit process flow diagram for Gammams Water Care Works

138



Typical domestic wastewater
characteristics

Determinant Unit

CoD mgO,/¢  500-700
Suspended solids mg/2 200-350
Settleable solids mée /2 8-10
TKN mg/L 35-85
Phosphate mg/L 10-13
Ammonia mg/2 40-60

Figure 2.1: Typical domestic wastewater characteristics for South Africa, adopted by Namibia
(Niekerk, Seetal, Dama-Fakir,, Boyd, & Gaydon, December 2009)

APPENDIX 2: Gammams Water Care Works Unit processes sizes.

Table 2.8.2: Gammams Water Care Works Primary sedimentation tanks sizes and flow splits

Tank No.| Diameter(m) | Surface Area (mz)

Volume (m?) Flow Split (%)

1to 7 11 95 440 70 (10 each)
8 32 805 3700 30
Stones media volume | Stones Media surface
No. 3 ) Flow Split (%)
{m~) area(m?)
1 2760 767 17
2 2760 767 17
3 3470 965 22
4 3470 965 22
5 3470 965 22

Table 2.8.3a: Gammams Water Care Works Trickling Filters sizes and flow splits

Stones media volume | Stones Media surface .
No. 3 2 Flow Split (%)
(m°) area (m°)
1 2760 767 17
2 2760 767 17
3 3470 965 22
4 3470 965 22
5 3470 965 22

139




Table 2.8.3b: Gammams Water Care Works Activated Sludge plant

Process component No. Capacity and Units
_ 1. 759 m%; 2™ 1641 m®
Anaerobiczone 2 3
Total: 2400m
st 3 qnd. 3
Anoxic Zone 5 17:583m7; 2 .13;L1m
Tc:jtal:1894 m _
s‘t. 3. rl - 3. - -
Aerobic Zone 4 17:583m™; 2 - 1311m;3 131§ m3;
4th: 1311 m3; Total:1894m
Total Reactor volume 12057 m®
Secondary clarifiers 4 Dia: 32m; Side depth; 3.5m
~60ML/d (one of the two pumps
a-recycle 1 ) 3
operating at 2500 m~/hr)
r-cycle 1 ~12.8ML/d (operating at 533 m>/hr)
s-cycle 1 ~17ML/d (operating at 708.33 m>/hr)
Mixers S Anaero.bm: 3x 2.2kW
Anoxic: 2 x 7.5kW
1" aerobic: 2 x 90kW installed
2" Aerobic: 2 x 75kW installed
Aerators 10 3 aerobic: 3 x 45kW installed

4™ Aerobic: Diffused air 3x 22kW
blowers

140




APPENDIX 3: The analysis results for various pollutants considered in the thesis and their

various sampling locations along the treatment train. Unit process operational outputs based

on sampled tests done vs STOAT model.

Table 3.4. 1: Pollutant concentrations at the Inlet Works

Inlet Works
Time (hrs) coD (me/l) Ammonia (mg/lasN) | Othorphosphate (me/I) 'eta.l qeldahll nitrl.:gen TntaI.SuslpenFI.ed Total Solids: 75 | Total jusscl-.-led S.o.lids:
(TKN-N)(mg/l) Solids (mg/l) 105 (mg/l) TDS 180(mg/1)
0:00 960 44 46 53 540 1400 880
4:00 285 32 2.9 50 150 890 740
8:00 750 65 6.3 93 110 850 740
12:00 1070 51 5.4 83 620 1640 1020
16:00 970 40 42 74 610 1440 830
20:00 1020 48 5.9 82 310 1350 1040
0:00 960 44 4.6 53 540 1400 860
Average 859.29 46.29 484 69.71 41143 1281.43 870
Table 3.4. 2: Pollutant concentrations at the Primary Settling Tanks outflow
Primary Settling Tank Outflow
Time (hrs) oD (me/l) Ammonia (mg/l as N) Othorphasphate (mg/1] Total Kjeldah n't.rogen Tota 5u5|Jen.ded Total S50 'd;:‘s Total Dissolved 5.0 ids:
(TEN-N) (mg/l) Solids (mg/1) 105 (mg/l) TDS 180 (mg/l)
0:00 1180 a5 5.7 77 530 1580 950
4:00 800 45 4.7 76 340 1280 340
8:00 415 a4 41 53 130 380 850
12:00 520 56 5.5 83 220 1040 820
16:00 520 43 45 74 280 1100 820
20:00 500 47 4.2 76 330 1090 700
0:00 1180 a5 5.7 77 530 1580 950
Average 762.14 46.57 4.91 75.86 374.29 1235.71 861.43
Table 3.4. 3: Pollutant concentrations at the Humus Tank outflow
Humus Tank
] : Total Kjeldahl nitrogen | Total Suspended | Total Solids: TS| Total Dissolved Solids:
Time (hrs) CoD (mg/l) Ammonia (mg/fl as N) | Othorphosphate (mg/l) (TKN-N) (me 1) Solids (me/l 105 (me/l) DS 180 (me/l)
0:00 4200 17 81 185 3920 4920 1000
4:00 6730 17 98 260 3680 4740 1060
800 850 22 21 99 710 1580 870
12:00 1120 21 55 115 1080 1860 780
16:00 7080 26 135 260 6970 7880 910
20:00 1500 15 74 92 1290 2200 910
0:00 4200 17 81 185 3920 4920 1000
Average 3668.57 19.29 77.86 170.86 308143 4014.29 932.86
Table 3.4. 4: Pollutant concentrations at the Activated Sludge Process Clarifiers
secondary Clarifiers
) ) Total Kjeldahl nitrogen | Total Suspended | Total Solids: TS| Total Dissolved Solids:
Time (hrs) CoD (mg/l) Ammonia (mg/fl as N) | Othorphosphate (mg/l) (TKN-N) (me 1) Solids (me/l 105 (me/l) DS 180 (me/l)
0:00 24 13 11 13 10 240 830
4:00 31 0.54 0.75 3 30 850 770
800 27 0.25 0.68 16 30 260 830
12:00 24 <0.15 0.45 16 580 1320 740
16:00 26 11 0.76 25 100 240 740
20:00 26 15 12 34 70 850 780
0:00 24 13 11 13 10 240 830
Average 26 1.00 0.86 2.1 125.71 914.29 788.57

141




APPENDIX 4: Graphical Ripple diagram methodology for determining the equalization

process basin volumes required at different flows.

Equalization basin release flow rate = average daily flow rate

28000

26000

24000

22000

20000

Cummulative Mass and release Flows Graph vs Time

18000

16000

14000

Cumulative flow (m3)

12000

N

10000

8000

6000

N

4000

2000

ot

it

5 6

/7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

Time of the day (Hours)

=== Cumulative Flow
Release

=i Targent

=@=Targent 1

—— Linear (Targent)

Linear (Targent)

—— Linear (Targent 1)

Figure 4.1. 1: Equalization process volume: Graphical analysis: Release flow rate = average daily

flow rate

142




e Equalization basin release flow rate = average daily flow rate PLUS 10%:

Cumulative Mass and Release Flows Graph vs Time

28000

26000

24000

22000

20000

18000

16000 === Cumulative Flow

n’ / ==de=Release Flow
14000

/ =fi=Targent 1
I -~
4T —— Linear (Targent 1)

12000 f «

Flow (m3)

10000 e

2000 W al%a

6000, 11"

4000

—~
2000 a e Ly

o 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24
Time of the day (Hours)

Figure 4.1. 2: Equalization process volume: Graphical analysis: Release flow rate = average daily flow
rate PLUS 10% increase

143



Equalization basin release flow rate = average daily flow rate PLUS 15%:

28000

Cumulative Mass and Release Flows Graph vs Time

26000

24000

22000

20000

18000

16000

14000

Flow (m3)

12000

10000

8000

6000

4000

2000

B

5 6 7 8 9

10 11 12 13 14 15
Time of the day (Hours)

16 17

18 19 20 21 22 23 24

==4==Cumulative Flow

Release Flow

Figure 4.1. 3: Equalization process volume: Graphical analysis: Release flow rate = average daily
flow rate PLUS 15% increase

144




Equalization basin release flow rate = average daily flow rate PLUS 20%:

Flow (m3)

Cummulative Mass and Release Flow Graph vs Time
28000

26000

24000

22000 - Ly

20000